SERVICE &
PARTS MANUAL

MODULAR GAS TILTING SKILLET

Models 1500 & 1700

Market Forge

Industries Inc.

Employee Owned Company

35 Garvey Street Everett, Massachusetts
02149 Tel: (617) 387-4100 Telex: 94-
9414 Facsimile # (617) 387-4456

5213A 7/78 Printed in U.S.A.



TABLE OF CONTENTS
GAS

OPERATING INSTRUCTIONS

INSTALLING TILT SKILLET PAN SUPPORT

HOW TO REPLACE THERMOSTAT

CALIBRATION OF THERMOSTAT

LIGHTING INSTRUCTIONS FOR GAS TILT SKILLET

TILT PAN ASSEMBLY DIAGRAM

TILT PAN ASSEMBLY PARTS LIST

TILT PAN ASSEMBLY DIAGRAM, MODEL 1700

TILT PAN ASSEMBLY, MODEL 1700, PARTS LIST

EXPLODED VIEW OF MECHANICAL ASSEMBLY MODEL 1500
EXPLODED VIEW OF MECHANICAL ASSEMBLY. MODEL 1500
PARTS LIST

EXPLODED VIEW OF MECHANICAL ASSEMBLY MODEL 1700
EXPLODED VIEW OF MECHANICAL ASSEMBLY, MODEL 1700
PARTS LIST

CONTROL CIRCUIT WIRING DIAGRAM 120V, 50 60Hz
CONTROL CIRCUIT WIRING DIAGRAM 220V, 50Hz

TROUBLE SHOOTING GUIDE

CABINET BASE — 36 INCH

CABINET BASE — 48 INCH

Page

~NOoO O WNNRE PP

©

10
11
12
13
14
15



P

1

2.

7.

3. Remove strip of insulation material and discard.
4,
5. Remove nuts from two bolts under control box. Remove

. Remove dial knob from thermostat. Detach wires.

OPERATING INSTRUCTIONS
MODELS 1500 & 1700 TILTING SKILLET
Turn main gas valve inside left hand door to “Burners On.”

Be sure skilllet is full down position Set the thermostat at the desired temperature.

To assure even heating temperatures, allow the skillet ID cycle once for approximately 30 minutes before
adding food.

Add food. Set the timer for desired cooking period

Place the pan support in position (see separate instructions .). Place pan on support
Insert handle and crank clockwise TO tilt skillet to desired position for removal of food

INSTALLING THE TILT SKILLET PAN SUPPORT
With both hands hold pan support in front of the upright supports The cutouts on each side must be
facing upward and the jointed links must be allowed to fall free (see diagram)
Place the stud which is located on the left hand upright support into the hole in the left hand side of the
pan support. After engaging the left hand side push the right hand side in until spring loaded pin on the
right hand support engages hold in pan support, (see diagram)
Rotate the pan support up to a near vertical position Shift both hands to the lower most links and
simultaneously engage their slotted ends to the studs at the base of each upright support (see diagram)

Allow the pan support to drop back to a horizontal position where it will automatically lock. When removing
the pan support, reverse the sequence of installation.

Right
40 gal. 91 1838
23 qal 90 3783

Left
40 gal 911839
23 qgal. 90 3788

HOW TO REPLACE THERMOSTAT (GAS)

Remove heat shield from bottom of skillet by unscrewing nuts from studs.
Remove both clamp plates under heat shield by unscrewing nuts from studs.

THERMOSTAT — L

Remove front heat shield by unscrewing nut from bolt. (FRONT)

sealing strip from control box.

Remove two screws on face of control panel. Slide thermostat out.
Remove thermostat probe from bottom of skillet
and replace unit. Replace insulation material and reassemble.

INSULATION CLAMPS

(BOTTOM) HEAT St D

5213A



CALIBRATION OF THERMOSTAT
1. Be sure the pan is empty and clean before calibrating.
2. Locate the center of the pan by marking diagonal lines on griddle surface.

\

—

CNES TOP VIEW OF
\ GRIDDLE SURFACE
\_

/ J
CENTER —./

3. Place thermometer, * kit part no. 10-6328, at the intersection of diagonal lines.
Check that magnets on thermometer extend through holes in circular base plate and are in complete contact with griddle
surface.

MAGNETS
GRIDDLE SURFACE ( j /

BASE PLATE
- {A-91.1885)

4. Set thermostat at 350°F and remove the knob to allow access to calibrating screw in the center of shaft.

5. Observe the thermometer as skillet heats up. When thermometer indicates 340°F, turn calibrating screw clockwise
or counter clockwise, as required, until pilot light adjacent to thermostat goes out. (A clockwise adjustment will
lower the set point. A counter clockwise adjustment will raise the set point).

*Available from Market Forge.

LIGHTING INSTRUCTIONS FOR GAS TILT SKILLET
(PILOT AND BURNERS)

1. Turn thermostat to OFF position.

2. Depress and turn control gas cock dial to OFF position.

3. Wait 5 minutes to allow gas which may have accumulated in the main burner compartment to
escape.

LIGHT PILOT AS FOLLOWS

1. Turn gas cock dial to PILOT position.

2. Depress gas cock dial and light pilot. With pilot burning, hold gas cock dial depressed for approximately
1/2 minute before releasing. NOTE: If pilot does not remain lighted, repeat step 2 allowing a longer period
of time before releasing gas cock dial. (adjust pilot flame if necessary).

3. Turn gas cock dial to ON position.

4. Turn thermostat to desired temperature position.

2 5214



TILT PAN ASSEMBLY - GAS - MODEL 1500

natural gas, high pilot

NOTE: For

ess of 3% water

install Gas Pilot

umn pressure,

o. 10-6464.

sure Regulator, pt. n




ITEM PART NO.

10-4758
10-5812
10-2330
10-2518
10-1717

91-1672
10-1735
91-1671
91-1669
91-1670
91-1584
91-1585
10-1804
10-2511
10-2308
91-1570
10-6462
91-1611
91-1668
10-1044
10-6455
10-2921
10-2913
10-1788
10-2339
10-2509
10-2413
91-1572
10-2855
10-2854
10-2806
10-2853
91-1680
91-1677

TILT PAN ASSEMBLY GAS - MODEL 1500

DESCRIPTION
Flame Sensor — Pilot40" Lg
Pilot Burner — Honeywell
Hex Nut#8-32*
Lockwasher #8*
Rd. Hd. Mach. Screw #8
32x3/8 Lg*
Support Brkt. — Pilot Light
Phil. Rd. Hd. Screw Type 'A' #8 x 3/8 Lg
Locating Clip — Heat Deflector
Clamp — Crossover Tube
Clamp Brkt. — Crossover Tube
Heat Deflector & Air Shield
Rear Stiffening Channel
Rd. Hd. Mach. Screw ¥4 20 x5/8 Lg.*
Lockwasher 5/16*
Hex Nut ¥4 -20*
Clamp — Manifold
Crossover Lighter Tube
Gas Manifold — Sub Assembly
Mtg. Clip — Crossover Tube
End Cap M.l %2 IPS
Burner Orifice #46 (.081)
Burner Orifice #55
Burner Orifice #56 (.0465)

Truss Hd Mach. Screw #10 32 x 3/8 Lg.

Hex Nut#10-32*

Lockwasher #10*

Plain Washer #10 St. Steel*
Clamp — Comb. Chamber

Nipple B.l. %2 IPSx 2% Lg.*

Elbow 45° M.l %2 IPS*

Nipple B.I. %2 IPSx3% Lg*

Elbow 90° MI. IPS*

Assbly. — Burner — Nat— Pro & But
Baffle — End R.H.

PARTS LIST

ITEM
35
36
37
38

39
40

X 41

42
43

44
45
46
a7
48
49
50
51
52
53
54
55
56
* 57
58
59

60
61
62
63
64
65

PART NO
91-1588

10-5164
10-1717

10-5551
10-5163
10-2142
91-1621
10-2858

10-2876
10-2845
91-1627
10-6468
10-6456
10-2810
10-2834
10-3332
10-1188
91-1525
91-1573
10-3344
91-1623
10-6460
10-6461
10-1865

91-1622
91-1586
91-1587
91-1589
10-2950
10-6464

DESCRIPTION
Baffle — Right Center
See ltem 18
Handy Box Cover
Rd. Hd. Mach Screw #8
32X 3/8 Lg.*
Ground Term'l
Handy Box
Rd. Hd. Mach Screw #1032 x 1" Lg."
Tube — Carryover to Gas Valve
90° Male Comp. Elbow Y4
O.Dx 118 IPS
Reducing Coupling M.I. ¥2 X % IPS
Nipple B.I 2 IPSx5% Lg."
Pilot Burner Tube
Gas Valve —L.P
Gas Valve — Natural
Close Nipple B.I %2 IPS*
Nipple Bl%2 IPSx1% Lg*
Union Ml %2 IPS*
Nipple B.I¥2 IPSx18 % Lg*
Support Brkt
Air Shield
Str, Male Comp. Fitt. ¥4 O.D. x 1/8
Gas Connecting Block
Orifice Fitting — Nat#61 Drill
COrifice Fitting — Prop, & But#77 Drill
Rd Hd. Mach Screw #8
32x1% Lg*
Support Brkt — Gas Conn Block
Baffle End L.H.
Baffle — Left Center
Baffle — Center
Rivet— Plain Flat Hd — 3/16D. x 3/8
Gas Pilot Pressure Regulator

*This may be purchased locally



water

pressure in excess of 3%

TILT PAN ASSEMBLY — GAS — MODEL 1700

j NOTE: For natural gas, high pilot
69| column pressure, install Gas Pilot

Pressure Regulator, pt. no. 10-6464.




ITEM

NOoO oA~ WNBE

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

25
26
27
28
29
30
31
32
33
34
35

PART NO.

10-4758
10-5812
10-2330
10-2518
10-1717
91-1672
10-1735

91-1671
91-1669
91-1670
91-1759
91-1585
10-1804
10-2511
10-2308
91-1570
10-6483
91-1745
91-1668
10-1044
10-6455
10-2921
10-2913
10-1788

10-2339
10-2509
10-2413
91-1572
10-2855
10-2854
10-3671
10-2853
91-1680
91-1667
911753

TILT PAN ASSEMBLY GAS MODEL 1700

PARTS LIST
DESCRIPTION
Flame Sensor — Pilot 40" Lg.
Pilot Burner — Honeywell
Hex Nut No.8-32*
Lockwasher No. 8*
Rd. Hd. Mach. Screw No.8 32 x 3/8 Lg.*
Support Brkt. — Pilot Light
Phil. Rd. Hd. Screw Type 'A'
No.8 x 3/8 Lg.*
Locating Clip — Heat Deflector
Clamp — Crossover Tube
Clamp Brkt. — Crossover Tube
Heat Deflector & Air Shield
Rear Stiffening Channel
Rd. Hd. Mach. Screw ¥ 20 x 5/8 Lg.*
Lockwasher 5/16*
Hex Nut ¥ -20*
Clamp — Manifold
Crossover Lighter Tube
Gas Manifold — Sub Assembly
Mtg. Clip — Crossover Tube
End Cap M.I. %2 IPS
Burner Orifice No 46 (081)
Burner Orifice No.55 (.052)
Burner Orifice No 56 (.0465)
Truss Hd. Mach Screw No 10
32x3/8Lg.*
Hex Nut No.10 32*
Lockwasher No 10*
Plain Washer No. 10 St. Steel*
Clamp — Comb Chamber
Nipple B.I %2 IPSx2 % Lg*
Elbow 45° M.l. %2 IPS*
Nipple B.1 %2 IPS6 %2 Lg.*
Elbow 90° Ml %2 IPS*
Assbly — Burner — Nat Pro & But
Baffle End R H
Baffle — Rt. Ctr. Inside

ITEM
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66

67

68
69

PART NO
10-0867
10-5164
10-1717
10-5551
10-5163
10-2142
91-1875
10-2858
10-2876
10-2845
91-1873
10-6468
10-6456
10-2810
10-2834
10-3332
10-1188
91-1525
91-1573
10-3344
91-1623
10-6481
10-6472
10-1865
91-1874
91-1667
91-1751
91-1752
10-2811
91-1747
10-6477

10-6478

91-1754
10-6464

DESCRIPTION
Nipple B.l. %2 IPS x18"Lg
Handy Box Cover
Rd. Hd. Mach Screw No 8 32 x 3/8 Lg.*
Ground Terminal
Handy Box
Rd Hd, Mach Screw No 1032x1"Lg *
Tube — Carryover to Gas Valve
90° Male Comp, Elbow % 0 D. x 1/8 IPS
Reducing Coupling M.I. Y2 X 3% IPS
Nipple Bl.% IPSx4 Lg *
Pilot Burner Tube
Gas Valve — L.P.
Gas Valve — Natural
Close Nipple B.l. %2 IPS*
Nipple B.I. %2 IPSx 1% Lg*
Union M.l %2 IPS*
Nipple B.l. %2 IPSx 18 % Lg.*
Support Bracket
Air Shield
Str. Male Comp. Fitt. % O.D.x 1/8 IPS
Gas Connecting Block
Orifice Fitt.— Nat No.55 Drill
Orifice Fitt. — Prop & But No 64 Dirill
Rd. Hd Mach. Screw N0o.832x 1% Lg*
Support Brkt — Gas Conn Block
Baffle End L H
Baffle Left Ctr Inside
Baffle Center
Street Elbow 90° %2 IPS
Assembly Combustion Chamber
Gas Valve — Robertshaw %2 IPS
Unitrol — Nat
Gas Valve — Robertshaw %2 IPS
Unitrol— L P
Baffle R & L Ctr Outside
Gas Pilot Pressure Regulator
*This may be purchased locally



EXPLODED VIEW OF MECHANICAL ASSEMBLY — GAS — MODEL 1500

5215B



EXPLODED VIEW OF MECHANICAL ASSEMBLY GAS MODEL 1500

ITEM

~NOoO O~ WN B

PART NO.

10-2330
10-2518
10-2541
91-1626
10-5016
10-6307
10-1717

10-4261
91-1625
10-1845

10-6859
91-1674
10-6276
91-1523
10-0060
10-2355
91-1536
90-3490
91-1537
90-4417
10-2050
10-2503
10-1735
90-4414
10-2073
10-2400
10-6247
10-2500
10-2308
10-2042
10-2405
10-2511
91-1558
91-1585
10-1784

PARTS LIST

DESCRIPTION
Hex Nut #8-32*
Lockwasher #8*
Push On Speed Nut— Tinneman
Control Box — Frt. Bott & Supp.
Siagnal Lioht — Red
Control Knob
Rd. Hd. Mach. Screw #8
32 xY La*
Plug Button 7/8
Control Box — Top & Sides
Rd. Hd. Type 'F' #8

32 x % La. Ground Wire

Cut Off Micr. Switch

Mounting Strap — Cut Off Sw
Thermostat

Cover Handle

Plastic Knob

Acorn Nut NI. PI 3/8 -16*

Frt. Hinae Assembly — L.H.

Post — Skillet Hinge

Frt. Hinae Assembly — R.H,

Timer Assembly — 60 Min

Hex Hd. Cap Screw 3/8 16 x 7/8 Lg*
Lockwasher 3/8*

Phil. Rd. Hd. Screw Type 'A' #8 x 3/8 La.*
Timer Casing Assembly

Hex Hd. Cap Screw ¥4 20x %" La *
Plain Washer Y4 *

Name Plate

Lockwasher ¥4 *

Hex Nut ¥4 -20*

Hex Hd. Cap Screw 5/16 18 x 1" La*
Plain Washer 5/16*

Lockwasher 5/16"*

Sprina Support Rod

Rear Stiffenina Channel

Rd. Hd. Mach Screw ¥4 20x 11/4 La *

PART NO
10-2501
10-2300
10-1678
91-1552
91-1595
90-8757
90-4037
90-8732
90-8754
91-1550
91-1518

91-1547
91-1542

10-2117
10-2307
10-2089
10-2746
91-1682
10-1946
90-8731
90-8755
90-8710
10-0069
91-1512
10-2448
90-3040
10-2747
10-2336
10-1814
90-3042
91-1565
91-1513
91 1580
91 1539
91 1502

DESCRIPTION
Lockwasher
Hex Nut %2 -13*
Drive Pin
Pivot Pin — Lift Lever
Connectinag Link — Gas
Housina — Saa Screw
Crank Assembly
Brake Bracket
A Frame Casting
Fillina-In Piece A Frame
Assembly — Ctrbal Spring Link

Pivot Pin — Lift Lever

Lift Lever Assembly

18 x 21/4 Lg.*

Hex Hd. Cap Screw 5/16

Hex Nut 5/16 - 18"

Y4 x20 Hex Head Cap Screw*
Extension Sprina

Assembly — Saginaw Screw

Roll Pin

Shoulder Screw

Saq Screw Lever

Special Bolt %2 -13

Friction Disc

Cover Assembly

Nvylon Washer

Cover

Torsion Sprina

Hex Nut ¥ -20*

Hex Hd. Cap Screw %* 20 x3/4 La
Retainina Rod

Lever — Spring Tension

Hinae Support Assembly

Tiltina Skillet - Pan Sub Assembly
Hinge Post Assembly

Cabinet Top

*These parts should he purchased locally



EXPLODED VIEW OF MECHANICAL ASSEMBLY — GAS — MODEL 1700



ITEM PART NO.

© o0 ~NO O~ WNPE

WWWWWWNNNNNNMNNNNRPRPRRPRRRPERRPR
OB WONPOOONOUBRWNRPROOOO~NOD OMWNLERERO

10-2330
10-2518
10-2541
91-1626
10-5016
10-6307
10-1717
10-4261
91-1625
10-1845
10-6859
91-1674
10-6276
91-1523
10-0060
10-2355
91-1536
90-3490
91-1537
90-4417
10-2050
10-2503
10-1735
90-4414
10-2073
10-2400
10-6247
10-2500
10-2308
10-2042
10-2405
10-2511
91-1740
91-1585
10-1784

EXPLODED VIEW OF MECHANICAL ASSEMBLY - GAS - MODEL 1700

DESCRIPTION

Hex Nut#8-32*

Lockwasher #8*

Push On Speed Nut— Tinneman
Control Box — Frt. Bott & Supp
Signal Light— Red

Control Knob

Rd. Hd. Mach. Screw #8 32x 3/8 Lg *
Plug Button 7/8

Control Box— Top & Sides

Rd. Hd. Type 'F' #8 32x1/4Lg Ground Wire

Cut Off Micr Switch

Mounting Strap — Cut Off Sw
Thermostat

Cover Handle

Plastic Knob

Acorn Nut NI. Pl 3/8-16*

Frt Hinge Assembly— L H

Post— Skillet Hinge

Frt Hinge Assembly — R H

Timer Assembly — 60 Min

Hex Hd. Cap Screw 3/816x3/8 Lg *
Lockwasher 3/8*

Phil Rd Hd Screw Type 'A’' #8x3/8 Lg *
Timer Casing Assembly

Hex Hd Cap Screw 1/4 20x 1/2"Lg *
Plain Washer 1/4*

Name Plate

Lockwasher 1/4*

Hex Nut 1/4-20"

Hex Hd. Cap Screw 5 16 18x1"Lg*
Plain Washer 5/16*

Lockwasher 51 6™

Spring Support Rod

Rear Stiffening Channel

Rd Hd. Mach. Screw 1/420 x 1 1/4Lg *

PARTS LIST

ITEM

36
37
38
39
40
41
42
43
44
45
46
47
48
49

50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70

10

PART NO
10-2501
10-2300
10-1678
91-1552
91-1595
90-8757
10-2503
90-8732
90-8754
91-1550
91-1518
91-1547
91-1736
10.-21 17

10-2307
10-2089
10-2746
91-1682
10-1683
90-8731
90-8755
90-8710
10-0069
91-1728
10-2448
91-1729
10-2747
10-2308
10-1814
90-3042
91-1565
91-1513
91-1722
91-1731
91-1502

DESCRIPTION

Lockwasher

Hex Nut .-1/2-13

Drive Pin

Pivot Pin ..- Lift Lever
Connecting Link - Gas
Housing — Sag Screw
Lockwasher

Brake Bracket

A Frame Casting

Filling.In Piece A Frame
Assembly — Ctrbal Spring Link
Pivot Pin - Lift Lever

Lift Lever Assembly

Hex Hd Cap Screw 5 16
18x2 1/4 Lg*

Hex Nut5 16 - 18*

1/4x20 Hex Head Cap Screw
Extension Spring
Assembly — Saginaw Screw
Roll Pin

Shoulder Screw

Sag Screw Lever

Special Bolt1/2-13

Friction Disc

Cover Assembly

Nylon Washer

Cover

Torsion Spring

Hex Nut 1/4-20*

Hex Hd Cap Screw 1/4* 20x3/4 Lg
Retaining Rod

Lever ... Spring Tension
Hinge Support Assembly
Tilting Skillet .- Pan Sub Assemb.
Hinge Post Assembly
Cabinet Top

‘These parts should he purchased locally



{ INE TERMINAL BOX

®
o jBLacx
WHITE r‘(j()NlRDl, BOX
A
,/ BLACK 3 ‘
5 r_/ ’zP
<
= p o THERMOSTAT
MERTEE TR AN 4 e \
Tl GENSO ‘,‘,_.,7\)
U
( ) A il L el
~F 4 w
o
/ o » i
| w - ';() w _
\ | c = g P g [ 2
> - o
. a p3 o 5(GNA
I > t
; } 2 3 I Lignr rd
el ] .
’ ! & 2 NO 16 AWG
: ; > ] a
. | ﬂki‘ . g — - P\) $ G)
i 1 S a
| 5
i
Lo ]
= J 115V POWE R NO 0MARR ng\JnTTS:):F
SUPPLY LINE CONNECTOR
GAL VAL VE
120V A C H0 HOM, w
No 10 6450 NATURAL
No 10 6468 PROP & BUT
|
PUSHBUTTON
SWITCH
4
PILOT
LIGHTY
I —e
THERMOSTAT |
NOTES
—9 NO 1 FOR (1) USE WIRE NO 15.7183 TYPE TAGT
GAS 600V 750°C NICKEL CLAD COPPER CONDUC -
VALVE TOR TFE/ASBESTOS - GLASS BRAID NO 16
AWG STRANDED BROWN
NO 2 UNIT MUST BE GROUNDED
NO 3 WIRES MARKED @) (@ (@ REPRESENT
NO 16 3SJT OP

(NEOPRENE RUBBER)} 355 DIA FLEXIBLE CORD
SCHEMATIC {COPPER STRANDED WIRE) 300V 105°C NO 157184
120V A C 60H: SERVICE

WIRING DIAGRAM - 115 VOLTS A.C. 50/60Hz — 1 PHASE - TILTING SKILLET - GAS

11



1INE TERMINAL BOX

- ] a ]| BLACK
- g
= . ,Jr/‘ WHITE CONTROL BOX
LACK K
*‘—//.—LE"" Fa Q -
é g S 5
-4
< ( A THERMOSTAT
)
e RATOLC OUPLE
AFE TN PILOT SENSOR L. - "““‘"\, ]
- t i b ~ }—A s
o) - ¥
\J 1 g
X
) w w
| ¢ AT L -
H = I ) z S R O ——
| IR L
| < I F4 SIGNAL
| w 2 2 I LGk
‘ w Q NO T aw 7
| 4 I©)
‘ - ,;,,«,P. e} ' = At s o (
g [ o w
s 1 E
5
EE -+ CUT OFF
—1® i 220V 50Hz 1 PH AL SWITCH
POWER SUPPLY CO . S
GAS VAL VE o
220V 50H7 1 PH -1
No 10 6477 NATURAL
No 106478 PROP & BUT

!

PILOT
PLSHBUTTON LIGHT
SWITCH I

THERMOSTAT

GAS

VALVE NOTES

1 FOR 1 USE WIRE NO. 15-7183 TYPE TAGT 600V 250°C
NICKEL CLAD COPPER CONDUCTOR TFE/ASBESTOS
GLASS BRAID. NO .16 AWG STRANDED — BROWN

2. UNIT MUST BE GROUNDED

3. WIRES MARKED 4 2 3 REPRESENT NO 16-3 SJT-OP
(NEOPRENE RUBBER) 355" DIA FLEXIBLE CORD
(COPPER STRANDED WIRE} 300V 105°C NO 15 7184

SCHEMATIC
220V H0H. Y PH

WIRING DIAGRAM (OVERSEAS UNITS) 220 VOLTS A.C. 50Hz —
1 PHASE - TILTING SKILLET - GAS

12



TROUBLE SHOOTING GUIDE

GAS
Problem Cause Remedy
Unit fails to heat Malfunction of interlock Adjust or replace
switch
No 1 10 volts Defective thermostat Replace
No gas to unit Defective gas valve Replace
Signal light out Burnt out bulb Replace
Broken thermostat Replace
Loose electrical connection | Repair
Uneven heating Thermostat out of Calibrate
calibration or
Thermostat defective Replace

13




367 CABINET

@m\lmmmbwml—‘ﬁ
<

P R R R R R R R R R
© O ~NOO U~ WNRO

PART NO
90-2663
10-2511
10-2147
90-2657
10-0631
90-2661
90-2662
90-3185*
90-9023
10-0454
10-1869
10-2422
90-9062
90-9057
10-5561
90-3210
10-0494
10-0453
10-0257
10-0636

PARTS LIST

DESCRIPTION

Panel MTG Bracket

Washer

Hex Nut

Rear Panel St Steel

Leg

Side Panels R& L. St. Steel
Side Panel St. Steel (Gas Model)
Double Washer

Ass'y. — 36" x 33" Modular
Cabinet Hinge R. Bottom
No0.6-32 x 1/2" Round Head Machine Screw
Washer

Door Ass'y St Steel

Door Handle

Magnetic Latch

Bracket Magnetic Latch

Feature Strip

Cabinet Hinge Left Bottom

Stem Bumper

Leg with Flange (only on Tilting Skillet)

Note; Items marked with asterisk can be purchased
locally

14




Il A
{5

Som\lmmhwmpé

[N
[

PART NO.
D91-1784
C91-1872
10-0636
90-2663
10-2147
10-2405
10-2307
B91-1968
C90-2993
C90-3154
A10-0453

DESCRIPTION

Frame Ass'y.

Feature Strip Tilt Skillet
Hold Down Feet

Panel Clips

Screws

Washers

Hex Nut

Feature Strip 60 Gal Kettle
Door Ass'y. L.H.

Door Ass'y. R.H.
Hinge L.H.

CABINET BASE

PARTS LIST

15

TEM
12
13
14
15
16
17
18
19
20
21

PART NO.
A 10-0454
10-1869
10-2545
90-2661
90-2661
A91-2013
10-1722
10-5561
10-1722
B90-2657

DESCRIPTION
Hinge R.H.

Flat Hd. Screw
Nut

Side Panels

Side Panels
Bracket for Magnetic Catch
Rd. Hd. Screw
Magna-Tite

Mach. Scr. Rd. Hd.
Rear Panel




